MERCRUISER [4.3L [GEM ] [2BBL.]  GM 262-6 133E)
Serial Mbr Range: OFE01127 THRU OF302333 ()

2PC. BODY 1PC. BODY

o !//;:é

e ||
@/T 'H“ 10
&' | o
&
P
\-_\.-. \.J__-"J’ dfﬁu
@/13 ©

\

=
o

]
-

WS

[ 4]
N

@.
N

¥ SEAWATER PUMP ASSEMELY [USE WITH BRAWD ENGINES]

Ref |Clazs|Part

Description

=

Comment

| A

Footnote

2 45 T2774a40) BODY 1 Tw/0 FIECE BODY
3 a7634a 4] COVER 1 T'w/0 PIECE BODY
4 27 205215 1 GASKET 1 T'w/0 PIECE BODY
5 10 73275| SCREW [5/16-18 % 2-7/8in) 2 T'w/0 PIECE BODY
5 10 99347 SCREW [5/16-18 % 3-3/4 in) 3 Tw/0 PIECE BODY
g 12 20084| ‘WASHER 5 Tw/0 FIECE BODY
7 94916| PLATE-wWear [Outer] 1 T'w/0 PIECE BODY
g2 27 94914| GASKET 2 T'w/0 PIECE BODY
3 46 80715147 BODY-w ater Pump 1 OME PIECE BODY
10 25 a07143 QUAD RING 1 OMWE PIECE BODY
11 10 807356 SCREW (5/16-18 % 2-5/8in.) 2 OWE PIECE BODY
11 10 F4822| SCREW [B/16-18 % 31/2in) 3 OME PIECE BODY
12 12 214806 waSHER 5 OME PIECE BODY
13 47 59362 1| IMPELLER 1
14 3457E| PLATE-Wear [Inner] 1
15 25 94288 QUAD RING 1
16 46 949134 2] HOUSING ASSEMBLY-Pump 1
17 26 90562 SEaL-Oil 2
18 30 72961 BEARIMNG-Eall 2
15 535014 1 SHAFT 1
20 53 23720 RIMNG-Retainer 1
21 26 727en SEaL-Oil 1
2 47530 HUE 1
23 528227 |PULLEY 1
24 10 47277 |SCREW [5/16-24 » 3/4 in.) 4
25 13 39107 | LOCKwWASHER (5416 in.) 7
26 11 21908 WUT (5116-18) 3
27 995357 1| BRACKET 1
28 10 34353 5CREW [3/8-16 % 1 in.] 2
23 13 35048| LOCKWASHER [3/8 in.) 2
30 12 34714 \WASHER 1
A 39609 1|BRACE-Adjusting 1
32 10 26487 |SCREW [3/8-16 % 1-1/8in.) 1
33 13 35048 | LOCKWASHER (349 in.) 1
34 12 34714 | \WASHER 1
B 10 35786 SCREW [3/8-24 1 in ) 1
3k 13 35048 | LOCK\WASHER (349 in.) 1
EH 11 46335 | WUT [3/8-24) 1
EE 57 12457T |BELT 1




